samranas. FCC RF Test Report Report No. : FG461912T

N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH
[Spectrum Anatyzer 1

[Spurious Emissicns

KEYSIGHT lnut

Stop 3,600 GHz
4. Range Tabie

N77(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Right_ Mid_CH

[spectrum Anaryzer 1
[Spurlous Emissions
KEYSIGHT It RF
[

N77(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Right_Mid_CH

[Spectnum Anaiyzer 1
Sputous Emissions

KEYSIGHT lnout RF
ping

g Fros Run
RT o 6

ComGCom
Freq Ref Int (5}

¥ Gan Low
3.45 68
Ref Value 30.00 d

] ——
Stop 3.600 GHz,

Stop 3,600 GHz
4. Range Tabie

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number 1 A1-32 of A33



samranas. FCC RF Test Report Report No. : FG461912T
N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lout

Stop 3.600 GHz

A Range Tabie 4. Range Tabie

Sporton International Inc. (Kunshan) Page Number : A1-33 of A33
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



samranas. FCC RF Test Report Report No. : FG461912T

Software Version: 23.06.1602

FR1 N78(ANT2)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-2.1dB

Conducted

NRBand SCS BandWidth  Arfcn Freq(MHz) Modulation RB Power(dBm) EIRP(dBm) EIRP(W)
78 30 10 630334 3455.01 DFT-s-OFDM P1/2 BPSK l@1 25.38 23.28 0.2128
78 30 10 630334 3455.01 DFT-s-OFDM QPSK l@1 25.38 23.28 0.2128
78 30 10 630334 3455.01 DFT-s-OFDM 16 QAM l@1 24.41 22.31 0.1702
78 30 10 633334 3500.01 DFT-s-OFDM PI1/2 BPSK l@1 25.06 22.96 0.1977
78 30 10 633334 3500.01 DFT-s-OFDM QPSK l@1 25.00 22.90 0.1950
78 30 10 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.27 22.17 0.1648
78 30 10 636332 3544.98 DFT-s-OFDM P1/2 BPSK l@1 25.13 23.03 0.2009
78 30 10 636332 3544.98 DFT-s-OFDM QPSK l1@1 25.15 23.05 0.2018
78 30 10 636332 3544.98 DFT-s-OFDM 16 QAM l@1 24.30 22.20 0.1660
78 30 15 630500 3457.5 DFT-s-OFDM P1/2 BPSK l@1 25.39 23.29 0.2133
78 30 15 630500 3457.5 DFT-s-OFDM QPSK l1@1 25.35 23.25 0.2113
78 30 15 630500 3457.5 DFT-s-OFDM 16 QAM l@1 24.47 22.37 0.1726
78 30 15 633334 3500.01 DFT-s-OFDM P1/2 BPSK l1@1 25.09 22.99 0.1991
78 30 15 633334 3500.01 DFT-s-OFDM QPSK l@1 25.03 22.93 0.1963
78 30 15 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.26 22.16 0.1644
78 30 15 636166 3542.49 DFT-s-OFDM P1/2 BPSK l@1 25.00 22.90 0.1950
78 30 15 636166 3542.49 DFT-s-OFDM QPSK l@1 25.03 22.93 0.1963
78 30 15 636166 3542.49 DFT-s-OFDM 16 QAM l@1 24.21 22.11 0.1626
78 30 20 630668 3460.02 DFT-s-OFDM P1/2 BPSK l@1 25.37 23.27 0.2123
78 30 20 630668 3460.02 DFT-s-OFDM QPSK l1@1 25.35 23.25 0.2113
78 30 20 630668 3460.02 DFT-s-OFDM 16 QAM l1@1 24.56 22.46 0.1762
78 30 20 633334 3500.01 DFT-s-OFDM PI1/2 BPSK l@1 25.09 22.99 0.1991
78 30 20 633334 3500.01 DFT-s-OFDM QPSK l@1 25.05 22.95 0.1972
78 30 20 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.24 22.14 0.1637
78 30 20 636000 3540 DFT-s-OFDM PI1/2 BPSK l@1 25.00 22.90 0.1950
78 30 20 636000 3540 DFT-s-OFDM QPSK l@1 25.02 22.92 0.1959
78 30 20 636000 3540 DFT-s-OFDM 16 QAM l@1 24.16 22.06 0.1607
78 30 30 631000 3465 DFT-s-OFDM P1/2 BPSK l@1 25.49 23.39 0.2183
78 30 30 631000 3465 DFT-s-OFDM QPSK l@1 25.43 23.33 0.2153
78 30 30 631000 3465 DFT-s-OFDM 16 QAM l@1 24.66 22.56 0.1803
78 30 30 633334 3500.01 DFT-s-OFDM P1/2 BPSK l@1 25.25 23.15 0.2065
78 30 30 633334 3500.01 DFT-s-OFDM QPSK l@1 25.21 23.11 0.2046
78 30 30 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.35 22.25 0.1679
78 30 30 635666 3534.99 DFT-s-OFDM P1/2 BPSK @1 25.02 22.92 0.1959
78 30 30 635666 3534.99 DFT-s-OFDM QPSK @1 25.08 22.98 0.1986
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78 30 30 635666 3534.99 DFT-s-OFDM 16 QAM l@1 24.24 22.14 0.1637
78 30 40 631334 3470.01 DFT-s-OFDM PI1/2 BPSK l@1 25.52 23.42 0.2198
78 30 40 631334 3470.01 DFT-s-OFDM QPSK l@1 25.49 23.39 0.2183
78 30 40 631334 3470.01 DFT-s-OFDM 16 QAM l@1 24.69 22.59 0.1816
78 30 40 633334 3500.01 DFT-s-OFDM P1/2 BPSK l@1 25.27 23.17 0.2075
78 30 40 633334 3500.01 DFT-s-OFDM QPSK l@1 25.24 23.14 0.2061
78 30 40 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.48 22.38 0.1730
78 30 40 635332 3529.98 DFT-s-OFDM P1/2 BPSK l@1 25.21 23.11 0.2046
78 30 40 635332 3529.98 DFT-s-OFDM QPSK l@1 25.15 23.05 0.2018
78 30 40 635332 3529.98 DFT-s-OFDM 16 QAM l@1 24.38 22.28 0.1690
78 30 50 631668 3475.02 DFT-s-OFDM P1/2 BPSK l@1 25.20 23.10 0.2042
78 30 50 631668 3475.02 DFT-s-OFDM QPSK l@1 25.17 23.07 0.2028
78 30 50 631668 3475.02 DFT-s-OFDM 16 QAM l@1 24.29 22.19 0.1656
78 30 50 633334 3500.01 DFT-s-OFDM PI1/2 BPSK l@1 24.98 22.88 0.1941
78 30 50 633334 3500.01 DFT-s-OFDM QPSK l1@1 24.98 22.88 0.1941
78 30 50 633334 3500.01 DFT-s-OFDM 16 QAM l1@1 24.16 22.06 0.1607
78 30 50 635000 3525 DFT-s-OFDM P1/2 BPSK l1@1 24.89 22.79 0.1901
78 30 50 635000 3525 DFT-s-OFDM QPSK l1@1 24.89 22.79 0.1901
78 30 50 635000 3525 DFT-s-OFDM 16 QAM l@1 24.07 21.97 0.1574
78 30 60 632000 3480 DFT-s-OFDM P1/2 BPSK l@1 25.31 23.21 0.2094
78 30 60 632000 3480 DFT-s-OFDM QPSK l@1 25.20 23.10 0.2042
78 30 60 632000 3480 DFT-s-OFDM 16 QAM l@1 24.35 22.25 0.1679
78 30 60 633334 3500.01 DFT-s-OFDM P1/2 BPSK l@1 25.16 23.06 0.2023
78 30 60 633334 3500.01 DFT-s-OFDM QPSK l@1 25.11 23.01 0.2000
78 30 60 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.26 22.16 0.1644
78 30 60 634666 3519.99 DFT-s-OFDM PI1/2 BPSK l@1 25.00 22.90 0.1950
78 30 60 634666 3519.99 DFT-s-OFDM QPSK l@1 25.01 22.91 0.1954
78 30 60 634666 3519.99 DFT-s-OFDM 16 QAM l@1 24.06 21.96 0.1570
78 30 70 632334 3485.01 DFT-s-OFDM PI1/2 BPSK l@1 25.25 23.15 0.2065
78 30 70 632334 3485.01 DFT-s-OFDM QPSK l@1 25.22 23.12 0.2051
78 30 70 632334 3485.01 DFT-s-OFDM 16 QAM l@1 24.39 22.29 0.1694
78 30 70 633334 3500.01 DFT-s-OFDM P1/2 BPSK l@1 25.15 23.05 0.2018
78 30 70 633334 3500.01 DFT-s-OFDM QPSK l@1 25.15 23.05 0.2018
78 30 70 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.27 22.17 0.1648
78 30 70 634332 3514.98 DFT-s-OFDM P1/2 BPSK l@1 25.00 22.90 0.1950
78 30 70 634332 3514.98 DFT-s-OFDM QPSK l@1 25.00 22.90 0.1950
78 30 70 634332 3514.98 DFT-s-OFDM 16 QAM l@1 24.14 22.04 0.1600
78 30 80 632668 3490.02 DFT-s-OFDM P1/2 BPSK l@1 25.27 23.17 0.2075
78 30 80 632668 3490.02 DFT-s-OFDM QPSK l@1 25.18 23.08 0.2032
78 30 80 632668 3490.02 DFT-s-OFDM 16 QAM l@1 24.29 22.19 0.1656
78 30 80 633334 3500.01 DFT-s-OFDM P1/2 BPSK l@1 25.20 23.10 0.2042
78 30 80 633334 3500.01 DFT-s-OFDM QPSK @1 25.17 23.07 0.2028
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78 30 80 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.25 22.15 0.1641
78 30 80 634000 3510 DFT-s-OFDM PI1/2 BPSK l@1 25.07 22.97 0.1982
78 30 80 634000 3510 DFT-s-OFDM QPSK l@1 25.06 22.96 0.1977
78 30 80 634000 3510 DFT-s-OFDM 16 QAM l@1 24.26 22.16 0.1644
78 30 90 633000 3495 DFT-s-OFDM P1/2 BPSK l@1 25.15 23.05 0.2018
78 30 90 633000 3495 DFT-s-OFDM QPSK l@1 25.13 23.03 0.2009
78 30 90 633000 3495 DFT-s-OFDM 16 QAM l@1 24.28 22.18 0.1652
78 30 90 633334 3500.01 DFT-s-OFDM P1/2 BPSK l@1 25.13 23.03 0.2009
78 30 90 633334 3500.01 DFT-s-OFDM QPSK l@1 25.08 22.98 0.1986
78 30 90 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.31 22.21 0.1663
78 30 90 633666 3504.99 DFT-s-OFDM P1/2 BPSK l@1 25.16 23.06 0.2023
78 30 90 633666 3504.99 DFT-s-OFDM QPSK l@1 25.15 23.05 0.2018
78 30 90 633666 3504.99 DFT-s-OFDM 16 QAM l@1 24.36 22.26 0.1683
78 30 100 633334 3500.01 DFT-s-OFDM PI/2 BPSK  135@67 24.86 22.76 0.1888
78 30 100 633334 3500.01 DFT-s-OFDM P1/2 BPSK l1@1 25.13 23.03 0.2009
78 30 100 633334 3500.01 DFT-s-OFDM PI1/2 BPSK 1@271 24.69 22.59 0.1816
78 30 100 633334 3500.01 DFT-s-OFDM QPSK 135@67 24.85 22.75 0.1884
78 30 100 633334 3500.01 DFT-s-OFDM QPSK l1@1 25.13 23.03 0.2009
78 30 100 633334 3500.01 DFT-s-OFDM QPSK 1@271 24.70 22.60 0.1820
78 30 100 633334 3500.01 DFT-s-OFDM 16 QAM 135@67 23.87 21.77 0.1503
78 30 100 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.27 22.17 0.1648
78 30 100 633334 3500.01 DFT-s-OFDM 16 QAM l@271 23.82 21.72 0.1486
78 30 100 633334 3500.01 DFT-s-OFDM 64 QAM 135@67 22.33 20.23 0.1054
78 30 100 633334 3500.01 DFT-s-OFDM 64 QAM l@1 22.68 20.58 0.1143
78 30 100 633334 3500.01 DFT-s-OFDM 64 QAM l@271 22.25 20.15 0.1035
78 30 100 633334 3500.01 DFT-s-OFDM 256 QAM 135@67 20.38 18.28 0.0673
78 30 100 633334 3500.01 DFT-s-OFDM 256 QAM l1@1 20.49 18.39 0.0690
78 30 100 633334 3500.01 DFT-s-OFDM 256 QAM 1@271 20.04 17.94 0.0622
78 30 100 633334 3549.99 CP-OFDM QPSK 137@68 22.06 19.96 0.0991
78 30 100 633334 3500.01 CP-OFDM QPSK l@1 23.62 21.52 0.1419
78 30 100 633334 3500.01 CP-OFDM QPSK l@271 23.13 21.03 0.1268
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FR1 N77(ANT4)-Other PA

LTE Band: 41(ANTO), LTE BW: 10M, LTE ARFCN: Mid

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0024 PASS NV
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0016 PASS LV
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0008 PASS HV
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0021 PASS -30°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0044 PASS -20°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0072 PASS -10°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0014 PASS 0°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0035 PASS 10°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0004 PASS 20°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0016 PASS 30°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0037 PASS 40°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 0.0032 PASS 50°C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

77 30 20 633334 3500.01 OFDM PI/2 50@0 4.32 13 PASS
BPSK
DFT-s-

77 30 20 633334 3500.01 OFDM PI/2 1@0 4.33 13 PASS
BPSK
DFT-s-

77 30 20 633334 3500.01 OFDM 50@0 4.89 13 PASS
QPSK
DFT-s-

77 30 20 633334 3500.01 OFDM 1@0 4.78 13 PASS
QPSK
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B41 N77(20M)_DFT-s-OFDM_PI_2- B41_N77(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid CH
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H Gan Low

B41_N77(20M)_DFT-s- B41_N77(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 10 633334  3500.01 CFSSEEM 24@0 8.5879 9.796
77 30 10 633334  3500.01 Cfé%';?ﬂ"" 24@0 8.5955 111
77 30 10 633334  3500.01 C&%’Z?AM 24@0 8.6175 10.73
77 30 10 633334  3500.01 ggéoQFE,\“A" 24@0 8.5643 9.482
77 30 15 633334  3500.01 CF(SSQ?M 38@0 13.555 14.96
77 30 15 633334  3500.01 Cfé%i?ﬂ"" 38@0 13.596 14.63
77 30 15 633334  3500.01 C&%’m\" 38@0 13.603 14.99
77 30 15 633334  3500.01 ggéogm" 38@0 13.579 14.84
77 30 20 633334  3500.01 C'ZS;EM 51@0 18.216 19.69
77 30 20 633334  3500.01 Cfé%';'fw'\" 51@0 18.183 19.28
77 30 20 633334  3500.01 C&%’;?AM 51@0 18.227 1952
77 30 20 633334  3500.01 %Eéogm" 51@0 18.195 19.87
77 30 30 633334  3500.01 nggﬁ’"" 78@0 27.912 29.49
77 30 30 633334  3500.01 Cfé%i'iﬂ“" 78@0 27.871 30.35
77 30 30 633334 3500.01 C&%’Z?AM 78@0 27.811 29.44
77 30 30 633334  3500.01 ggéogfu 78@0 27.801 31.47
77 30 40 633334  3500.01 CFSSQEM 106@0 37.818 39.3
77 30 40 633334  3500.01 Cfé%i?ﬂ"" 106@0 37.879 39.26
77 30 40 633334  3500.01 C&%’Z’iﬂ“" 106@0 37.824 30.60
77 30 40 633334  3500.01 ng’éogf,\’;l" 106@0 37.961 39.27
77 30 50 633334  3500.01 CFSSEEM 133@0 47.534 49.09
77 30 50 633334  3500.01 Cfé%i'fﬂ“" 133@0 47.456 49.07
77 30 50 633334  3500.01 C&%FA?AM 133@0 47.387 49.25
77 30 50 633334  3500.01 %Eéogfl\“ﬂ" 133@0 47.61 49.18
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77 30 60 633334  3500.01 CFSSEEM 162@0 57.802 59.77
77 30 60 633334  3500.01 Cfé%';?ﬂ"" 162@0 57.725 60.1
77 30 60 633334  3500.01 C&%’Z?AM 162@0 57.906 59.97
77 30 60 633334 3500.01 %géogml" 162@0 57.912 60.16
77 30 70 633334  3500.01 CF(SS;?M 189@0 67.423 69.7
77 30 70 633334  3500.01 Cfé%';?ﬂ“" 189@0 67.555 69.79
77 30 70 633334  3500.01 C&%’Z?AM 189@0 67.43 69.93
77 30 70 633334  3500.01 g';éogfl\'x' 189@0 67.358 69.97
77 30 80 633334  3500.01 CF(SSQ?M 217@0 77.526 80.19
77 30 80 633334  3500.01 Cfé%';?ﬂ'\" 217@0 77.574 80.15
77 30 80 633334  3500.01 C&%’Z?AM 217@0 77.601 80.13
77 30 80 633334  3500.01 %Eéogm" 217@0 77.306 79.96
77 30 90 633334  3500.01 C'SSEEM 245@0 87.461 90.13
77 30 90 633334  3500.01 CE%;?AM 245@0 87.474 90.14
77 30 90 633334  3500.01 C&%’m"' 245@0 87.346 90.34
77 30 90 633334  3500.01 gzéogm" 245@0 87.423 90.36
77 30 100 633334  3500.01 CFSSQEM 273@0 97.482 1005
77 30 100 633334  3500.01 Cfé%i?ﬂ"" 273@0 97.536 100.6
77 30 100 633334  3500.01 C&%’Z’iﬂ“" 273@0 97.552 1005
77 30 100 633334  3500.01 g';’éogm" 273@0 97.362 101.7
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B41 N77(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Center 3,50001 GHz Bideo BW 300,00 kHz*

Oooupied Bandwidh

B41 N77(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 3,50001 GHz
[#Res B 100.00 kHz

Video BW 300,00 kHz" Span 20 M,
Sweep 2.53 ms (1001 pts)

Oooupied Bandwidh

Transmit Freq Entor
xd@ dh

Span 20 M|
Sweep 2.53 ms (1001 pts)

B41 N77(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Freg Run

Center 3.50001 GHz
#Res BWW 100.00 kHz

SVideo B 300.00 kHz" Span 20 MKz|

Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B41 N77(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BWW 100.00 kHz

SVideo B 300.00 kHz" Span 20 MKz|

Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
856

Total Paver
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B41_N77(15M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Center 3.5 GHz
#Res B 150.00 kHz

Oooupied Bandwidh

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

B41 N77(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 3.5 GHz
#Res B 150.00 kHz

2 Malics
Oooupied Bandwidh

Transmit Freq Entor
xd@ dh

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

B41 N77(15M) _CP-OFDM_16
QAM_Outer_Full_Mid_CH

Freg Run

(Center 3.5 GHz SVideo B 47000 kHz'
#Res BW 150.00 kHz

Ocaupied Bandwidth

2024

1AM S

Span 30 MHz|
Sweep 167 ms (1001 pis)

B41 N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

(Center 3.5 GHz SVideo B 47000 kHz'
#Res BW 150.00 kHz

Ocaupied Bandwidth

0ct 4, 2024 >
41PN S

Span 30 MHz|
Sweep 167 ms (1001 pis)
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B41 N77(20M)_CP- B41 N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 3.5 GHz Bideo BW 620,00 kHz* Span 40 Mz, (Center 3.5 GHz SVideo B 620,00 kHz'
[4Res BW 200.00 kHz Sweep 1.27 ms (1001 pts) #Res BWW 200.00 kHz
M

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth

Total Paver

B41 N77(20M)_CP-OFDM_64 B41 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 3.5 GHz Bideo BW 620,00 kHz* Span 40 Mz, (Center 3.5 GHz

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

[4Res BW 200.00 kHz Sweep 1.27 ms (1001 pts) #Res BWW 200.00 kHz

Oooupied Bandwidh Ocaupied Bandwidth

Total Pawer
Transmit Freq Entor
xd@ dh
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B41 N77(30M)_CP- B41 N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 35 GHz ideo BW 910,00 kHz" Span 60 MHz,
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)
2 M

SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh

Total Paver

B41 N77(30M)_CP-OFDM_64 B41 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 3.5 GHz Bideo BW 10,00 kHz* Span 60 Mz,

SWideo BW 910.00 kHz" Span 60 MHz|
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)
2 M

Oooupied Bandwidh
2781

Total Pawer
Transmit Freq Entor
xd@ dh
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B41 N77(40M)_CP- B41 N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 35 GHz #Video BW 13000 MHz" Span 80 MHz, Center 3.5 GHz #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B41 N77(40M)_CP-OFDM_64 B41 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 35 GHz #Video BW 13000 MHz" Span 80 MHz, Center 3.5 GHz #Video BW 1.3000 MHz" Span B0 MHz|
[#Res BW 430,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transent Freq Emor

xd@ dih
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B41 _N77(50M)_CP- B41 N77(50M) _CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 35 GHz #Video BW 16000 MHz" Span 100 MHz| Center 3.5 GHz #Video BW 1.6000 MHz" Span 100 MHz]
[#Res BW 510,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Power Total Pawer

B41 N77(50M)_CP-OFDM_64 B41 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 35 GHz #Video BW 16000 MHz" Span 100 MHz| Center 3.5 GHz #Video BW 1.6000 MHz" Span 100 MHz]
[#Res BW 510,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?

Sporton International Inc. (Kunshan) Page Number : A3-11 of A32
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



amranas. FCC RF Test Report Report No. : FG461912T

B41 N77(60M)_CP- B41 N77(60M) _CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

#Video BW 20000 MHz" Span 120 MHz| Center 3.5 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B41 N77(60M)_CP-OFDM_64 B41 N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 35 GHz #Video BW 20000 MHz" Span 120 MHz| Center 3.5 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transmit Freq Entor
xd@ dh
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B41 _N77(70M)_CP- B41 N77(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 3.5 GHz #Video BW 24000 MHz" Span 140 Mz (Center 3.5 GHz #Video BW 24000 MHz"
[#Res B 750.00 kHz Sweep 1.00 ms (1001 pts) #Res BWW 75000 kHz Sweep 1,00 ms (1001 pis)|

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

B41 N77(70M)_CP-OFDM_64 B41 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

ik

Center 35 GHz #Video BW 2.4000 MHz" Span 140 MHz| Center 3.5 GHz #ideo BW 2.4000 MHz" Span 140 MHz]
[#Res BW 750,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer
Transent Freq Emor
dih
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B41 N77(80M)_CP- B41 N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

#Video BW 2.7000 MHz" Span 160 MHz| He #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

B41 N77(80M)_CP-OFDM_64 B41 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

#Video BW 2.7000 MHz" Span 160 MHz| 35GH #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transmit Freq Entor
din
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B41 N77(90M)_CP- B41 N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 35 GHz #Video BW 3.0000 MHz" Span | Center 3.5 GHz #Video BW 3.0000 MHz" Span 180 M)
[#Res BW 910,00 kHz Sweep 1.00 ms ) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

B41 N77(90M)_CP-OFDM_64 B41 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 35 GHz #Video BW 3.0000 MHz" Span 180 MHz| Center 3.5 GHz #Video BW 3.0000 MHz" Span 180 M)
[#Res BW 910,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

Transmit Freq Entor
din

Sporton International Inc. (Kunshan) Page Number : A3-15 of A32
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



amranas. FCC RF Test Report Report No. : FG461912T

B41 _N77(100M)_CP- B41 N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Center 35 GHz #Video BW 3.0000 MHz" Span 200 MHz| Center 3.5 GHz #Video BW 3.0000 MHz" Span 200 M)
[#Res BW 1.0000 WMHz Sweep 1.00 ms (1001 pts) #Res BW 1,000 MKz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

B41 N77(100M) _CP-OFDM_64 B41 _N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 35 GHz #Video BW 3.0000 MHz" Span 200 MHz| Center 3.5 GHz #Video BW 3.0000 MHz" Span 200 M)
[#Res BW 1.0000 WMHz Sweep 1.00 ms (1001 pts) #Res BW 1,000 MKz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer
Transent Freq Emor
dih
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

77 30 10 630334 3455.01 OFDM 1@0 see graph ---
BPSK
DFT-s-

7 30 10 630334 3455.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 30 10 630334 3455.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 30 10 630334 3455.01 OFDM 1@0 see graph ---
QPSK
DFT-s-

7 30 10 630334 3455.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 30 10 630334 3455.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 10 633334 3500.01 OFDM 1@0 see graph ---

77 30 10 633334 3500.01 OFDM 1@0 see graph PASS

77 30 10 633334 3500.01 OFDM 1@0 see graph PASS

7 30 10 633334 3500.01 OFDM 1@0 see graph ---

77 30 10 633334 3500.01 OFDM 1@0 see graph PASS

7 30 10 633334 3500.01 OFDM 1@0 see graph PASS

7 30 10 636332 3544.98 OFDM 1@0 see graph ---

7 30 10 636332 3544.98 OFDM 1@0 see graph PASS

77 30 10 636332 3544.98 OFDM 1@0 see graph PASS

77 30 10 636332 3544.98 OFDM 1@0 see graph

7 30 10 636332 3544.98 OFDM 1@0 see graph PASS

77 30 10 636332 3544.98 OFDM 1@0 see graph PASS

77 30 50 631668 3475.02 OFDM 1@0 see graph ---

77 30 50 631668 3475.02 OFDM 1@0 see graph PASS

77 30 50 631668 3475.02 OFDM 1@0 see graph PASS
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77 30 50 631668 3475.02 OFDM 1@0 see graph ---

77 30 50 631668 3475.02 OFDM 1@0 see graph PASS

7 30 50 631668 3475.02 OFDM 1@0 see graph PASS

7 30 50 633334 3500.01 OFDM 1@0 see graph ---

7 30 50 633334 3500.01 OFDM 1@0 see graph PASS

77 30 50 633334 3500.01 OFDM 1@0 see graph PASS

7 30 50 633334 3500.01 OFDM 1@0 see graph .

77 30 50 633334 3500.01 OFDM 1@0 see graph PASS

77 30 50 633334 3500.01 OFDM 1@0 see graph PASS

77 30 50 635000 3525.0 OFDM 1@0 see graph ---

7 30 50 635000 3525.0 OFDM 1@0 see graph PASS

7 30 50 635000 3525.0 OFDM 1@0 see graph PASS

7 30 50 635000 3525.0 OFDM 1@0 see graph ---

7 30 50 635000 3525.0 OFDM 1@0 see graph PASS

7 30 50 635000 3525.0 OFDM 1@0 see graph PASS

77 30 100 633334 3500.01 OFDM 1@0 see graph

7 30 100 633334 3500.01 OFDM 1@0 see graph PASS

77 30 100 633334 3500.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 633334 3500.01 OFDM 1@0 see graph
QPSK
DFT-s-

77 30 100 633334 3500.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 633334 3500.01 OFDM 1@0 see graph PASS
QPSK
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B41_N77(10M)_DFT-s-

B41_N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

SA

KEYSIGHT lnput whiten: 108 Poer (RAS)
RT o= “ uph C Ca /100

0 #ten 108

= Power (RMS)
100100
Rin

Scale/Div 10 dB

start 30 MHz

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]
U Function Value Function
7,41 dBm T 3 B
T35 dbm

B41_N77(10M)_DFT-s-

B41_N77(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH
| —

0 KEYSIGHT ot R = Power (WS
" T

Tg: Free Run
.

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Function Width Function Vaiue

Y Function Functian Width Function Vaue
AT dBm
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B41_N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 105 Porer [RAS)
RT o [0 DC -

Function Vaiue

B41_N77(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

Video BW 3.0 MHz"

Y Function
19,48 dBm
ATATdEm

Function Width Function Vaiue

B41_N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

#hdten: 1008 e Type: Powier (RMS)
uglHokd: 100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 35.500 GHz]

Sweep 20.7 ms (40001 pts)]

Function

B41_N77(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT ot R g T Power (RS
Ci 1100
) Thg: Free Run A

Video BW 3.0 MHZ'

Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Functian Width Function Vaue

Em
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B41_N77(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o 0

Halten: 108 Poner [RMS)
/100

Function Vaiue

dBm
AT TTdEm

B41_N77(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

Video BW 3.0 MHz"

Y Function
19.73 dBm
AT T5dEm

Function Width Function Vaiue

B41_N77(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

#hdten: 1008 e Type: Powier (RMS)
uglHokd: 100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 35.500 GHz]

Sweep 20.7 ms (40001 pts)]

Function

B41_N77(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Functian Width Function Vaue

Em
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N77(50M)_DFT-s-

N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

SA

KEYSIGHT lnput whiten: 208 Poer (RAS)
RT o= “ uph C Ca o /100

= Power (RMS)
100100
Rin

Scale/Div 10 dB

start 30 MHz

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]
Function Value Function

N77(50M)_DFT-s-

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH
| =

SweptSA
KEYSIGHT ot R = Power (WS
-

Tg: Free Run
.

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Function Width

Function Vaiue

Function Functian Width Function Vaue
Em
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N77(50M)_DFT-s-

N77(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left_Mid_CH

KEYSIGHT lnput whiten: 208 Poer (RAS)
RT o= “ uph C Ca o /100

= Power (RMS)
100100
Rin

Scale/Div 10 dB

start 30 MHz

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]
Function Value Function

N77(50M)_DFT-s-

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

OFDM_QPSK_Edge_1RB_Left_Mid_CH
=

Swept SA
g Type: Powe (RS KEYSIGHT Inout RF = Power (RS}
v oSS

Tg: Free Run

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Function Width

Function Vaiue

Function Functian Width Function Vaue
Em
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N77(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o 0

#alten: 2068 Poner [RMS)
/100

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA
A Type: Power (RMS)|
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 35.500 GHz]

Sweep 20.7 ms (40001 pts)]

Function

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Functian Width Function Vaue

Em
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B41_N77(100M)_DFT-s-

B41_N77(100M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

OFDM_BPSK_Edge_1RB_Left_Mid_CH
wAtten. 20 8 Power (RMS)

/100

= Power (RMS)
100100
Rin

Scale/Div 10 dB

start 30 MHz Video BW 3.0 MHZ' Stop 35.500 GHz|
Res BW 1.0 Mz Sweep 26.7 ms (40001 pis)|
Function Function Width

Function Function Width
B

B41_N77(100M)_DFT-s-

B41_N77(100M) DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH

OFDM_QPSK_Edge_1RB_Left_Mid_CH

0 KEYSIGHT ot R = Power (WS
" T

Tg: Free Run

Video BW 3.0 MHz" Video BW 3.0 MHZ' Stop 35.500 GHzl
Sweep 20.7 ms (40001 pts)]

Function Value

Function Function Width

Function Function Width Function Value
B
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 10 630334  3ass01 O -SOFOM 1@0  seegraph  PASS
77 30 10 630334 345501 DFT(;;SEDM 1@0  seegraph  PASS
77 30 10 630334  3as501 O UOFPM 24@0  seegraph  PASS
77 30 10 630334 345501 DFT&;?}EDM 24@0  seegraph  PASS
77 30 10 636332  3544.98 DFTéf;SOE OM 1@23  seegraph  PASS
77 30 10 636332  3544.98 DFT(';;SEDM 1@23  seegraph  PASS
77 30 10 636332  3544.98 DFT;;SE OM 24@0  seegraph  PASS
77 30 10 636332  3544.98 DFT;F;SE DM 24@0  seegraph  PASS
77 30 50 631668 347502 O oo OFPM 1@0  seegraph  PASS
77 30 50 631668  3475.02 DFT(;F;SE OM 1@0  seegraph  PASS
77 30 50 631668 347502 O oOFPM  128@0  seegraph  PAss
77 30 50 631668  3475.02 DFT(';;SEDM 128@0  seegraph  PASS
77 30 50 635000 3525.0 DFT;;SE DM 1@132  seegraph  PASS
77 30 50 635000 3525.0 DFT(';;SEDM 1@132  seegraph  PASS
77 30 50 635000 3525.0 DFT;;SE DM 128@0  seegraph  PASS
77 30 50 635000 3525.0 DFTéSF;gE PM " 128@0  seegraph  PASS
77 30 100 633334  3500.01 DFT;,'S?E DM 1@0 seegraph  PASS
77 30 100 633334  3500.01 DFTéSF;gE DM 1@0 seegraph  PASS
77 30 100 633334  3500.01 DFTE;SP'S?E PM " 1@272  seegraph  PASS
77 30 100 633334  3500.01 DFT(';F;‘SDE DM @272  seegraph  PASS
77 30 100 633334 350001  OTTSOFPM o 570@0  seegaph  Pass
77 30 100 633334  3500.01 DFT(';F;‘SDE DM 270@0  seegraph  PASS
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B41_N77(10M)_DFT-s-

B41_N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Alten: 1068 Adten: 1068

Rel Lyl Offs
Scale/Div 10.0 48

ScaleiOv 10.0 B Ref Value 30.00 dBm

| Start 3.400 GHz
4 Range Tabls

Amplitg

B41_N77(10M)_DFT-s-

B41_N77(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Aiten: 1068 Aiten. 1068

A Range
ScalelDiv 10.0 08

Stop 3550 GHz| Stop 3,550 GHz|

Sporton International Inc. (Kunshan) Page Number 1 A3-27 of A32
TEL : +86-512-57900158

FCC ID: HD5-CT37X1N



amranas. FCC RF Test Report Report No. : FG461912T

B41_N77(10M)_DFT-s- B41_N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Attsn: 068 Tng: Fra Run or Frag: 2 Aiten. 1068
]

oid. 100/100
e

A Range ¢

Scale/Div 10.0 48 ScaleiOv 10.0 B

star Stop 3,600 GHz Stop 3,600 GHz

AMRageTtle v

B41_N77(10M)_DFT-s- B41_N77(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Attsn: 068 Tng: Fra Run Aiten. 1068
]

A Range ¢

Scale/Div 10.0 48 ScaleiOv 10.0 B

Sporton International Inc. (Kunshan) Page Number : A3-28 of A32
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



amranas. FCC RF Test Report Report No. : FG461912T

N77(50M)_DFT-s-

N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Alten: 1068 Adten: 1068

Scale/Div 10.0 48

ScaleiOv 10.0 B Rel Value 30.00 dBm

Start 3.400 GHz

Stop 3,550 GHz
40 Range Teble

Amplitg
T

N77(50M)_DFT-s-

N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Aiten: 1068 Aiten. 1068

L RefLvl Ot
ScaisiDiv 10008 Rl Vaiue

Stop 3550 GHz| Stop 3.550 GHz|

Sporton International Inc. (Kunshan) Page Number 1 A3-29 of A32
TEL : +86-512-57900158

FCC ID: HD5-CT37X1N



samranis. FCC RF Test Report

Report No. : FG461912T

N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aiten: 1068

Scale/Div 10.0 48

Stop 3,600 GHz

N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Aiten: 1068

A Range
ScaleDiv 10.0 08

Stop 3,600 GHz

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Spectrum,

Spurious

KEYSIGHT it 00 Atlen 1068
o Couping C

ScaleiOv 10.0 &8

Start 3.450 GHz
4 Rar

Amplitg

N77(50M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 1068

Rel Lyl Offs
Ref Value

Stop 3,600 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number 1 A3-30 of A32



SPORTON LAB.

FCC RF Test Report

Report No. : FG461912T

B41_N77(100M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Stop 3,600 GHz

4 Rango bl

B41_N77(100M) DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH

A Range
ScaleDiv 10.0 08

Stop 3,600 GHz

B41_N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectum
Sputos|

Aiten. 2068

Stap 3,600 GHz

B41_N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

Stap 3,600 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number : A3-31 of A32





